

**Robert Kneuer**  
Senior Vice President  
Technical Director  
Email: bobkneuer@enecon.com

6 Platinum Court  
Medford, NY 11763-2251 U.S.A.  
Tel: 516-349-0022 Fax: 516-349-5522

---

## LABORATORY REPORT

---

**REPORT #:** 211113

**TITLE:** CORROSION RESISTANCE TESTING OF ENESEAL CR

**AUTHOR:** ROBERT KNEUER

**DATE:** NOVEMBER 21, 2013

PROCEDURE:

ASTM B 117 testing was performed on ENESEAL CR by an independent laboratory. The sample substrate was cold rolled steel. The duration of the test was 1008 hours. The ENESEAL CR (sample 99-C) was applied as two coats.

RESULTS:

ASTM B117 – Ratings In Accordance with ASTM D-1654 Table 1(Procedure A)

<i>Panel ID</i>	<i>1008Hr Creep</i>	<i>1008Hr Field Blister</i>	<i>1008Hr Scribe Blister</i>
99-C	7(2.0mm)	4F	None

DISCUSSION:

ENESEAL CR showed only minimal blistering after completion of 1008 hours, noting that no blisters appeared along the scribe.



1008

ASTM B-117

ENESEAL CR Sample

after 1008 hours